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1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -50.43 dBm -37.43 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82636 GHz -54.29 dBm -41.25 d&
1.920 GHz 3.000 GHz 1.000 MHz 2.65110 GHz -57.32 dBm -44.32 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.65541 GHz -57.42 dBm -44.42 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.70210 GHz -43.82 dBm -30.82 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.74219 GHz -44.00 dBm -31.00 d&
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Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0022
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0029
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0026
20 Normal Voltage 0.0021
20 Minimum Voltage 0.0012

Note:

1. Normal Voltage =3.8 V. ; Minimum Voltage =3.55 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode
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26dB Bandwidth
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FCC RF Test Report

Report No. : FG311713A

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 24.60 dom  Offset +.60 d6 = RBW 200 kHz RefLevel 24.60 dbm  OFset 4.60 06 e RBW J00 krz
o Att 30de SWT 126p: @ VBW 1MHz  Mode Auto FFT o Att 30dB SWT  126ps @ VBW  1MHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
20d . Mi[1] 14.67 dBm)| 204 ‘ Mi[1] 14.33 dBm)|
2 832.9040 MHz T 634.4920 MHz
0 A e P AN T PR 26.00 dB 10 dB Pt AN “\wmmg_-m,f\r.a... 26.00 dB
ﬂ Bw \ 14.326000000 MHZ | Bw 14.296000000 MHZ
adam Q factar s6.1 o dBm / Q factar 50.4)
1 1
-0 - -10
1 ]
-20 df v -20 7
30 o R \ A b b
20 dms
v
-40 df
50 d 50 d
60 d -60 di
70 df 70 d
OF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 832.904 MHz 14.67 dBm nd8 down 14,326 MHz M1 1 834.492 MHz 14.33 dBm nd8 down 14.296 MHz
T1 1 829,307 MHz -11.66 dBm nde 26.00 d& T1 1 820,457 MHz -10.64 dBm nde 26.00 d8
T2 1 943.633 MHz -11.29 dBm Q factor 58.1 T2 1 B43.753 MHz -11.95 dBm Q factor 5B.4
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 833.043 MHz 17.07 dBm nd8 down 9.69 MHz M1 1 833.303 MHz 16.35 dBm nd8 down 9.91 MHz
TL 1 831,645 MHz -B.43 dBm ndb 26.00 d& Tl 1 831.565 MHz -0.31 dém ndb 26.00 dB
T2 1 941,335 MHz -6.68 dBm Q factor 86.0 T2 1 841,475 MHz -10.11 dém Q factor 4.1
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Middle Channel / 5MHz / 16QAM
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Ref Level 24.60 dom  Offset +.60 d6 = RBW 100 kHz Ref Level 24.60 dom  Offset +.60 d6 = RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max
20 d 1 Mi[1] 15.07 dBm)| Mi[1] 13.57 dBm)|
635.51100 MHz M1 638.27800 MHz
10 el AaYa S el Ml WL Pkt iV el 1T |- VP AP W 26.00 dB| g Pon e £ A RGE F 26.00 dB|
. Bw \ +.755000000 MHZ| [ Bw \ 1.875000000 MHZ
adam ! Q factar 175.7 i Q factar \ 172.0
i . \
-10 -
20d \ . \
f\... Iy ¥ ek Y N, A
L N e A b ]
-40 df
50 d
-6 df
70 d
OF B36.5 MHz 1001 pts Span 10.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 835.511 MHz 15.07 dam nd8 dawn 4.755 MHz ML 1 838.278 MHz 13.57 dam nd8 dawn 4.675 MHz
T1 1 834.132 MHz -11.02 dBm nde 26.00 d& T1 1 834.092 MHz -12.82 dBm nde 26.00 d&
T2 1 933,938 MHz -10.87 dém Q factor 175.7 T2 1 938,968 MHz -12.15 dém Q factor 172.0
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LTE Band 26

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

pectrum Y ctrum y
Ref Level 24.60 dom  Offset +.60 d6 = RBW 100 kHz RefLevel 24.60 dbm  OFset 4.60 06 & RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dB SWT  19us @ VBW 300kHz  mode auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 837.1174 MHz 16.52 dBm nd8 down 3.009 MHz M1 1 836.47 MHz 15.40 dBm nd8 down 3.027 MHz
T1 1 834,9955 MHz -9.32 dam nde 26.00 d& T1 1 834.9895 MHz -10.61 dém nde 26.00 d8
T2 1 838.0045 MHz -9.20 dBm Q factor 278.2 T2 1 838.0165 MHz -10.B5 dBm Q factor 276.3
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LTE Band 26

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Spectrum y Spectrum r
Ref Level 24.60 dom  Offset +.60 36 = RBW 30 kHz RefLevel 24.60 dbm  OFset 4.60 06 @ RBW 30 kriz
o At 30de SWT 632p: @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT  63.2ps @ VBW L00KHz  mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 836.6203 MHz 15.61 dBm nd8 down 1.2448 MHz M1 1 B836.3909 MHz 14.62 dBm nd8 down 1.228 MHz
T1 1 2358734 MHz -10.54 dém ndg 26.00 d& 1 1 35,8318 MHz -11.28 dém ndg 26.00 d8
T2 1 837.1182 MHz -10.14 dBm Q factor 672.1 T2 1 837.1099 MHz -11.21 dém Q factor 6811
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SPORTON LAB.
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Report

No. : FG311713A

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 24.60 dom  Offset +.60 d6 = RBW 200 kHz RefLevel 24.60 dbm  OFset 4.60 06 e RBW J00 krz
o Att 30de SWT 126p: @ VBW 1MHz  Mode Auto FFT o Att 30dB SWT  126ps @ VBW  1MHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
20d Mi[1] 15.02 dBm)| 204 - Mi[1] 13.70 dBm)|
1 633.8030 MHz o £33.2030 MHz
0 WL VA | e i, 13.486513487 MHz 10 dB M renn M nnee e DG 13.396603397 MHz
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40 di
50 d 50 d
60 d -60 di
70 df 70 d
OF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 833.8303 MHz 1E.02 dBm M1 1 833.203 MHz 13.70 dBm
T1 1 829.7567 MHz 11.22 dam Occ Bw 13.486513487 MHz T1 1 820.6167 MHz 9.66 dam Occ Bw 13.396603397 MHz
T2 1 43,2433 MHZ 9.35 dBm Tz 1 43,2133 MHz 7.95 dBm

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz /

16QAM

ctrum bectrum
Ref Level 24.60 dom  Offset +.60 d6 = RBW 200 kHz Ref Level 24.60 dom  Offset +.60 d6 = RBW 200 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode auto FET o At 30dE SWT 126ps @ VBW 1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max
204 e MI[1] 16.19 dBm) 15.00 dBm)|
. X - 835.0210 MHz 837.6990 MHz
L AP T e
0 [ e G ~ 9.050949051 MHZ 2! S e 9.070929071 MHZ
f \ |
0dem
/ |
-0 ¢ !
/ \ 4
20d - A .
PR e, o e e W ~, N,
&4 = =
a0
50 d
-6 df
70 d
OF B36.5 MHz 1001 pts Span 20.0 MHz OF B36.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 835.021 MHz 16.10 dBm M1 1 837.699 MHz 1E.00 dBm
T1 1 31,0345 MHz 10.93 dBm Occ Bw 0050040051 MH2 T1 1 31,0445 MHz 9.42 dBm Occ Bw 9.070029071 MH2
T2 1 841.0355 MHz 10.59 dam T2 1 841.0155 MHz 6.73 dbm

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum o hectrum b
Ref Level 24.60 dom  Offset +.60 d6 = RBW 100 kHz RefLevel 24.60 dbm  OFset 4.60 06 & RBW 100 kHz
o At 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dB SWT  19us @ VBW 300kHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20d Mi[1] 15.43 dBm)| 204 | Mi[1] 14.25 dBm
- ¥ £36.41000 MHz, 034.42200 MHz
0 B, Pk Vi sl AN Y 4.505494505 MHz 10 dB Y Py " e BN\ e 4.485514486 MHz
0.dBm . 0dem | !
{ \ / 4
-0 1 -10 rl 'y
20 d 0 - 204 / i
o, ! f / p .
J— et WA [P P, nd AN
40 di -40 de
50 d 50 d
60 d -60 di
70 df 70 d
OF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 836.41 MHz 15.43 dam ML 1 834,422 MHz 14.25 dam
T1 1 834.24226 MH2 7.33 dBm oce Bw. 4.505404505 MH2 T1 1 B834.25225 MHz 9.58 dBm oce Bw. 4.485514486 MH2
T2 1 838,74775 MHz 9.31 dbm T2 1 838.73776 MHz 9.04 dBm
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LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Level 24.60 dom  Offset +.60 d6 = RBW 100 kHz RefLevel 24.60 dbm  OFset 4.60 06 & RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT o Att 30dB SWT  19us @ VBW 300kHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20d Mi[1] 16.66 dBm)| 204 ‘ Mi[1] 15.87 dBm)|
S P N 637.72200 MHZ, B N P A § Ny 036.52400 MHz
w0 VT i 2.727272727 MHg 10da e P A A i ¥ 2.715284715 MHz|
B 7 B T .
] i \
odem f 3 0dem f 3
/ \
-10 ! I -10
7 Y
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o Ry P .
P A PR W P e
“a0Sam ey
40 di -40 de
50 d 50 d
-6 df -60 di
70 df 70 d
OF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 837.7228 MHz 16.66 dBm M1 1 836.524 MHz 15.87 dBm
T1 1 835.13936 MHz 10.61 dam Occ Bw 2727272727 MHz T1 1 835.14535 MHz 10.16 dam Occ Bw 2.715284715 MHz
T2 1 837.86663 MHZ 11.34 dBm Tz 1 837.86064 MHZ 9.12 dBm
L J \ J -
ctrum vectrum
Ref Level 24.60 dom  Offset +.60 36 = RBW 30 kHz RefLevel 24.60 dbm  OFset 4.60 06 @ RBW 30 kriz
o At 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT o Att 30dE SWT  63.2ps @ VBW L00KHz  mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20d Mi[1] dBm)| 204 Mi[1] 14.80 dBm)|
i £36.17270 MHz, i » 036.10670 MHz
10 AR B, 1.088111888 MHz| 10 dB o OBl 1.088111888 MHz|
V
0dem 0d8m
\ ] |
-0 4 -10 l;' !
, \ , \
-20 d — 204 . \
- P A N T acnd sakad (Y A A
" s -0, U
40 di -40 de
50 d 50 d
-6 df -60 di
70 df 70 d
OF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 811.27311 MHz -66.85 dém -53.85 db 30.000 MHz 815,000 MHz 100.000 kHz 814.41154 MHz -67.90 dém -54.50 dB
860,000 MHz 1.000 GHz 100.000 kHz 860.90909 MHz -68.94 dBm -55.94 dB 860.000 MHz 1.000 GHz 100.000 kHz 970.69930 MHz -68.78 dBm -55.78 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64950 GHz -41.44 dém -28.44 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,66458 GHz -38.87 dBm -25.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96025 GHz -53.88 dém -40.88 db 3.000 GHz 7.000 GHz 1,000 MHz 6.83976 GHz -53.84 dém -40.84 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94226 GHz -59.86 dBm -46.86 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.94076 GHz -59.75 dBm -46.75 dB
( I J e wa L ]l J ]
Date: 6.FEB.2022 12:12:41 Date
Highest Channel / QPSK
Spectrum luf
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 ddl'h“ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
L “MM
-60 dBm— —IL-- e e s S—
1L R
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -68.01 dBm -56.01 dB
860.000 MHz 1.000 GHz 100.000 kHz 973.91608 MHz -68.84 dBm -55.84 db
1,000 GHz 3.000 GHz 1,000 MHz 1.67958 GHz -38.28 dBm -25.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88626 GHz -54.02 dBm -41.02 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.93127 GHz -59.81 dBm -46.681 dB
Date: G6.FEE.2023 12:23:18
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LTE Band 26 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spectrum o=
RefLevel 0.00 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 460 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
50 dB J_ 50 dBm
M m—wﬂ
= || -50 dBm L
20t
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 811.66542 MHz -66.85 dém -53.85 db 30.000 MHz 815,000 MHz 100.000 kHz 810.09620 MHz -67.45 dém -54.45 dB
860,000 MHz 1.000 GHz 100.000 kHz 864.26573 MHz -69.12 dém -56.12 dB 860.000 MHz 1.000 GHz 100.000 kHz 921.60839 MHz -68.94 dBm -55.94 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -39.73 dém -26.73 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,66008 GHz -38.06 dBm -25.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80026 GHz -53.87 dém -40.97 db 3.000 GHz 7.000 GHz 1,000 MHz 6.85426 GHz -53.80 dém -40.50 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.93927 GHz -59.66 dBm -46.66 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.94826 GHz -59.62 dBm -46.62 dB
L I J ¢ wa L ] e
Date: 6.FEB.2022 Date
Highest Channel / QPSK
Spectrum luf
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
. Lo
10 ddl'h“ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
— il
— IO el kit
-60 dBm ~~ ——
20 dR by
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -66.08 dBm -53.08 dB
860.000 MHz 1.000 GHz 100.000 kHz 949,86014 MHz -69.08 dBm -56.08 db
1,000 GHz 3.000 GHz 1,000 MHz 1.67008 GHz -39.13 dBm -26,13 db
3.000 GHz 7.000 GHz 1.000 MHz 6.90726 GHz -53.91 dBm -40.91 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95376 GHz -59.95 dBm -46.95 dB
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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0026
40 Normal Voltage 0.0034
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0046
20 Minimum Voltage 0.0028

Note:

1. Normal Voltage =3.8 V. ; Minimum Voltage =3.55 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2022SC668SNA
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LTE Band 66

Peak-to-Average Ratio

Mode

LTE Band 66 / 20MHz

Mod. QPSK
RB Size Full RB

Middle CH 4.58

16QAM Limit: 13dB
Full RB

Result
5.86 PASS

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum T
Ref Level 25.40 dom  Offset 5.40 0B
e Att 30de AQT 2ms @ RBW 20 MHz
[@15a view
S
0.1 L
0.01 -
h
1E-0 at
3
\
16D -
16D
[CF 1.745 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Maean peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 20.90 d8m | 25.97 dém .07 OB 2.32 dB 383 dB 4,56 0B 4.67 dB
[ BERRRRE

Middle Channel / Full RB/ 16QAM

Spectrum o
Ref Level 25.40 dom  Offset 5.40 0B
e Att 30de AQT 2ms @ RBW 20 MHz
[@15a view
T
0.1
0.01
N
E-0)
i\
E-0 -
i
E-0! !
[CF 1.745 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Maean peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 20.05 d8m | 26.89 dBm ©.54 OB 2.93 d8 434 dB .56 0B 6.51 db
R e
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26dB Bandwidth
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LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

™ o o
Ref Level 25.40 dom  Offset 5.40 db = RBW 30 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 30 khz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
14.69 dBm ELE] 13.99 dim
20d8 1.74496360 GHz| 20 d8 1.74508670 GHz|
YA 26.00 dB| e AN - g 26.00 dB
N A . 1 s VLV ASLY, L) Iy
10 dém- T Bw ‘\ 1.247600000 MHZ 10 dem: .’ ae N Bw 1.233600000 MHZ
Q factor 1998.7 Q factor 1414.7
2 dom ) factor \ o e ) factor
i
10 d 4 xs -10 df
[
o0 { -20
.y by - - P LY., RASAYA -
20 | — - - .4 - TR
40 -40
50 df =50 di
60 -60
70 d 70 di
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7449636 GH2 14.69 dB8m ndB down 1.2476 MHz M1 1 1.7450B67 GHz 13.99 dBém ndB down 1.2336 MHz
TL 1 1.7443762 GHz -10.93 dém nd@ 26.00 d& T1 1 1.7443874 GHz -12.23 dém nd@ 26.00 d&
T2 1 1.7455238 GHz -10.94 dam q factor 1398.7 T2 1 1.745621 GHZ -12.11 dam q factor 1414.7
| |
L )| J L )| J -

LTE Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
ELE] " 6.5+ dBm ELE] 15.92 dBm
20d8 N " - 1.74624680 GHz| 20 d8 \X' 1.74479620 GHz|
. S S i Al T eVl 26.00 dB| i SO A B 26.00 dB|
10 dBm Bw 3.074900000 MHz 10 dem B 3.039000000 MHz
Q factor 567.9 Q factor \ 574.1
0 dam 2 foctor 0 dBm 2 foctor b
I
10 df ; -10 di 5
-20 t T T
W / A YN
. ™~ v ~ - </ - o
o . Pars
40 -40
50 df =50 di
&0 -60
=70 df =70 di
OF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7462468 GH2 16.54 dBm ndB down 3.0749 MHz M1 1 1.7447062 GHz 15.32 dBm ndB down 3.039 MHz
T 1 1.7434476 GHz -9.56 dBm nd@ 26.00 d& 1 1 1.7434895 GHz -10.77 dam nd@ 26.00 d&
T2 1 1.7465225 GHz -9.54 dam q factor 567.9 T2 1 17465285 GH2 -10.78 dam q factor 574.1
) )
L )il J L] L )i J L]

LTE Band 66

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum o hectrum o
Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ML) 15.69 dBm GLE 14.0+ dBm
20d8 i 1.74625900 GHz 20ds I 1.74546000 GHz
o — 26.00 dB . 26.00 dB
1 LV hoe N 1 kel “a W= Ve N
o dm Q factor 356.2 o dbm Q factor 361.0
10 -10 di ¥
A
20 T -20 T
P NV Mk aon] p P - e A
40 -40
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.746250 GH2 15.63 dBm ndB down 4,875 MHz M1 1 1.74546 GHz 14.04 d8m ndB down 4,835 MHz
T 1 1.742572 GHz -10.67 dam nd@ 26.00 d& 1 1 1.742562 GHz -12.00 dBm nd@ 26.00 d&
T2 1 1.747448 GH2 -10.31 dBém q factor 358.2 T2 1 1.747418 GHz -12.04 dBm q factor 361.0
) )
L )| J - L )| J -
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LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dam  Offset 5.40 0@ e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
1 mMi[1] 16.53 dBm mMi[1] 15.61 dBm
n
20d8 N 1.7431420 GHz 20 d8 1.7432620 GHz
A S R DATALA - Rt 26.00 dB P B TaT W A e oW VTl ¥l aa VLN 26.00 dB
10 dBm B .88 , 10 dém : X . '
v 9.830000000 MHz, i Bu ) 9.850000000 MHZ|
@ dam ; Q factor 172.9) o dem ] Q factor 1 172.0)
i Y i
10 d ¥ -10 df * .
/ \
-20 ; -20 {
—~ ! A /"".\ "\
P . J / AT NGy o P Y, e
Py I vy e . oy
40 -40
50 df =50 di
-60 -60
Fod 70 di
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.743142 GHz 16.53 dBm ndB down 9.83 MHz M1 1 1.743262 GHz 15.61 d8m ndB down 9.85 MHz
TL 1 1.740045 GHz -9.74 dBm nd@ 26.00 d& T1 1 1.740085 GHz -10.05 dém nd@ 26.00 d&
T2 1 1.749875 GHz -9.39 dBém q factor 177.3 T2 1 1.749935 GHz -10.75 dBm q factor 177.0
| |
L )| J - L )| J 2

LTE Band 66

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

o o
Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dam  Offset 5.40 0@ e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
ELE] 15.71 dim ELE] 1407 dBm
20d8 1.7459200 GHz 20ds T 1.7460790 GHz
Mmoo Ve md B 26.00 dB i Ve, AR 26.00 dB
1 A o Sy i 1 vnne, L e B
10 dBm Bw \ 14595000000 MHz 10 dBm 1 B 14476000000 MHz
. | 5 . 5
2 dom Jf Q factor \ 119.6 o e Q factor 4 120.6
{ T
10 d 4 -10 o T i,
! ) i
20 ! T -20 T
/ \ A\
y . A AN Mo
ARt " oL
40 -40
50 df =50 di
&0 -60
70 d 70 di
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.745020 GH2 15.71 dBm ndB down 14,505 MHz M1 1 1.746079 GHz 14.07 d8m ndB down 14,476 MHz
TL 1 1.737747 GHz -10.37 dbm nd@ 26.00 d& T1 1 1.737557 GHz -12.42 dam nd@ 26.00 d&
T2 1 1.752343 GH2 -9.92 dBm Q factor 119.6 T2 1 1.752072 GHZ -12.15 dBm Q factor 120.6
| |
L )| J - L )| J -

LTE Band 66

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum pectrum
Ref Level 25.40 dam  Offset 5.40 db = RBW 300 khz Ref Level 25.40 dom  Offset 5.40 0B e RBW 300 knz
j= Att 30dE SWT 18.9ps @ VBW 1MHz m™ode auto FFT po Att 30dE SWT 189ps @ VBW 1MHz m™ode auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
ML) 13.95 dbm WL1] 14.56 dbm
20d8 v 1.7501550 GHz] 20ds ™ 1.7468780 GHz]
B " Lstnsaare s K, - 26.00 dB) . X | ndB 26.00 dB|
BN SV YT B I N A
10 dBm: bt -~ A 10021000000 i 10 dbm Pt adag e A, om0 e
2 dom Q factor \l 92.0 o e i Q factor ‘ 92.0)
10 10 df L‘
20 20 -
/ \ A A \d“n A,
N e G =T g 20
40 -40
-0 d -50 o
-60 -60
=70 df =70 di
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.750155 GH2 13.95 dBm ndB down 19.021 MHz M1 1 1.74687E GHz 14.56 dBm ndB down 18,081 MHz
T1 1 1.73529 GHz -11.77 dBm ndg 26.00 d& T 1 1.735689 GHz -11.44 dBm ndg 26.00 d&
T2 1 1.754311 GHz -11.45 dBm q factor 92.0 T2 1 1.75467 GHz -11.23 dBm q factor 92.0
I I
L )il J L )i J )
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Occupied Bandwidth
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LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

pe im o o
Ref Level 25.40 dom  Offset 5.40 db = RBW 30 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 30 khz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
T CETEN] 15,08 dBm 15.07 dBm
20d8 T i 1.74507270 GHz 20ds 1.74514830 GHz
L Al ™ P U O - M My e M
10 B LA U e DR = 1.085314685 MHz 10 dBm A Ve 1.088111888 MHz
0 dém Y 0 dem
{ \ f I
4 J 1 _ Y
10 7 y -10 ¥
{ \ / \
20 T -20 J,‘
/ \ N,
At WO Py PN A, T R
Gk U 3gp =
40 -40
50 df =50 di
60 -60
70 d 70 di
OF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7450727 GHz 15.38 dBm M1 1 1.7451483 GHz 15.97 d8m
T 1 1.74445734 GHz 9.31 dém Oce Bw 1.0B5314685 MHz T1 1 1.74445014 GHz 7.83 dém Oce Bw 1.0BB111888 MHz
T2 1 174554266 GHz 7.90 darm T2 1 174554825 GHz 8.10 darm
) )
L )| J L )| J -
Spectrum Spectrum
Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ELE] 16.99 dim " 16.60 dBm
20d8 PP 1.74501800 GHz| 20ds x 1.74389110 GHz|
aiievoud anall- = 17 et 2.721278721 MHZ] s 2.739260739 MHZ|
10 dBm- w 10 dem. i
\ /
0 dam 0 dBm
/ /
/ /
-10d i 10 di /
7 I \
20 - o0 / \

. N N N SN PRPYVe RN e
a0 = =40 déi -
40 -40

50 df =50 di
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.745018 GHz 16.99 dBm M1 1 1.7438011 GHz 16.60 dBm
T 1 1.74363936 GHz 10.39 dBm Oce Bw 2.721278721 MHz 1 1 174363337 GHz 9.05 dm Occ Bw 2.730260739 MHz
T2 1 174636064 GHz 10.32 dam T2 1 174637262 GHz 9.29 dam
) )
L )| J L )| J -

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum o =
Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
MI1] 15.26 dBm ELE] 14.89 dBm
20d8 i 1.74608900 GHz| 20 d8 ) t‘ 1.74566900 GHz|
LE PR e [ 476 M . P e e L QG B, 476 M
10 B Ry K M| S 4475524476 MHz 10 diem TSV WEACTI DN, +.475524476 MHz
0dam / T 0 dam I }
/ | [
] J \ . / |
10 7 -10 : T
/ )
20 -20 !
LR -
AN . o ]
3008l a6 i
40 -40
-0 d -Sod
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.746089 GHz 15.26 dBm M1 1 1.745669 GHz 14.83 d8m
T 1 1.7427622 GHz 9.44 dom Oce Bw 4.475524476 MHz T1 1 1.7427522 GHz 10.32 dBm Oce Bw 4.475524476 MHz
T2 1 1.7472376 GHz 9.20 dam T2 1 1.7472278 GHz 8.93 danm
) )
L )| J L )| J -
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